

IYU SAILCLOTH TEST REPORT

Test Report Date : Jul 14 , 2017

Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m ²)	Tearing Strength (lb)		Tearing Strength (N)		Testing Speed (mm/min)	Tensile Strength				Elongation (inch)				1%			
					Warp	Fill	Warp	Fill		Warp	Fill	45°		10lbs	25lbs	50lbs	100lbs	lb	N		
1	170P	TF2	0.215	57	168	2.75	3.96	12.23	17.61	200	294.32	373.63	224.65	lb	Warp (1)	0.027	0.097	0.264	1.008	36	160
Lot No: 17-07-056-090					2.91	4.10	12.94	18.24	1309.14		1661.91	999.24	N	Fill (2)	0.024	0.106	0.317	1.074	33.9	151	
					2.77	3.88	12.32	17.26					45° (3)	0.069	0.367	2.419	4.396	16.6	73.9		

